THECHNICAL BULLETIN

SERIES -

2500

CHEMICAL INJECTION PUMPS

PRODUCT FEATURES

+ Maximum discharge pressure:
6,000 PSI (414 bar) w/ 3/16” plunger

+ Maximum volume 139 gallons per day
(528 liters per day) wf 1/2” plunger

+ Each head is adjustable while running

+ Available simplex, duplex, triplex, or
quadruplex configurations

+ Mix or match head sizes-pump the same or
different chemicals

+ Available in four stroke rates: 15, 30, 60, or
120 strokes per minute

+ Each head is independently coupled-user
friendly in the field

+ 1/2 horsepower motor standard; optional 1
or 3 phase, TEFC or explosion proof; 50 or
60 hertz

+ Available with 3/16”, 1/4”, 3/8”, or 1/2”
plunger

+ Meets or exceeds AP| 675 specifications
where applicable

The 2500 Series of Texsteam chemical
injection pumps are electric driven, positive
displacement pumps utilizing C-faced motors

and common gear reducers. The gear reducers MODEL DESIGNATION

are available in 15, 30, 60, and 120 strokes per 25F3-3

minute configurations. By utilizing even further NUMBER OF

flexibility of a wide variety of plunger sizes, the |— HEADS

2500 Series can fill many application require-

ments of different flow and pressures. PLUNGER SIZE

1—1/4”

The 2500 Series can have up to four, adjustable 3 —3/8”

while running fluid ends, each driven off an ec- 4 — 3/16”

centric cam gear that requires no oil. 5 —1/2”
Ceramic plungers which provide longer packing life E — 120 SPM

F — 60 SPM

and a wide variety of packing designed to meet the
demands of many different chemical applications. Flow Control G — 30 SPM

H— 15 SPM
2500 SERIES




2500 Series

Plunger

As -‘vmh]\_

Size | Number

Assembly

Number
TB-1557

TB-1558

TB-1539

-

jie)

Injector Head Parts List

* For 50 cycle motors multiply above volumes by .8

Page 2

Intermittent

17=— Oil Level Plug

USE INTERMITTENT (OR “HIGH”) OIL LEVEL
FOR OPERATION OF 30 MIN/HR OR LESS OR
FOR INPUT SHAFT SPEED OF 800 RPM OR LESS.

IIL‘I‘I‘I. Part # | Name Material Item | Description ‘Mulvriul Part Number
1 | TB1483 | Cover ASTM A48 CastIron | | |
1 | TAQL36 | %20 x % Thumbscrew Cad Plated Carbon Steel | 1 | Body 55 TC 2040 | TC 0291 | TC 425 | TB 0349
3 | TA3SB2L | Cover Gasket Nitrile 1 | Gland Nut 30355 | TA4104|TA 4104 TA 4104| TA 4104
4 | TC1048 | Housing ASTM A48 Cast lron *3 | Plunger 17-4PH | TA 6082 | TA 6079| TA 6080 TA 6081
5 | TAO141 | HHCS¥-18x 1.25 Cad Plated Carbon Steel 4 | Gland 303-88 | TA 5647 | TA 1463| TA0957| TA 1219
6 | TAOI44 | Hex X 18 Nut Cad Plated Carbon Steel Buna-N | TA 3969 | TA 1461 | TA 1456| TA 0959
T | TAOCO | Cur Washer #: Cad Plated Carbon Steel 5 | Plunger Packing®* Hard TA 3948 | TA 2295| TA 1875 | TA 1874 |
TC2071 | Simplex Base Plate : ;i Viton TA3967| TA 4102| TA 4101 | TA 4103
8 TC 2072 | Duplex Base Plate Galvanized Steel Teflon TA 3966 | TA 1642| TA 1234 | TA 1012 |
TC 2073 | Triplex Base Plate & *6 | Lock Nut Brass TA0225| TA0225| TA 0225(TA 0225
TC1074 | Quadraplex Base Plate 1 | Top Bushing 30388 | TA 1496/ TA 1496| TA 1496 | TA 1496
TB 1560 | %" Head Assembly *8 | Ball Check Spring | 316-85 | TA Q077| TA 0077| TA 0077| TA 0077
g TB 1557 | %" Head Assembly 3168 *9 | Large Ball ¥ 316-55 | TA Q054 | TA 0054 | TA 0054 | TA 0054
TB 1558 | %" Head Assembly b 10 | ORing BunaN | TA 0479| TA 0479 | TA 0479| TA 0479
TB 1559 | 4" Head Assembly Viton TAI093 | TA 2093| TA 2093 | TA 2093
10 | TA 594 | Cross Head Bearing Nylon 11 | Top Check Seat 303-55 | TBO734 | TBO734 | TBOT34 | TBOT34
11 | TA5965 | Cross Head Bearing Mylon #12 | Small Ball /" 316-55 | TA0126| TA0126| TA 0126\ TA 0126
12 | TA3966 | Screen S5 13 | Bottom Bushing 303-S§ | TB1213|TB1213| TB1213|TB1213
13 | TB1542 | Cross Head AISI 4140 Hr Steel 14 | Priming Valve 303-85 | TA 5462 | TA 1497| TA 1497 | TA 1497
14 | TA5823 | Eccentric Cam C 1018 Steel 15 | Gasket 304-85 | TA 4394
15 | TA ?8}0 Roller Bearing Sjeel _ * Recommineided Spae Pait
16 | TA3831 | 10-24 lf[NC % % Set Screw | Carbon Steel #% See table back page
17 | TAI824 | Woodruff Key Carbon Steel ;
18 | TA 5832 | Sleeve Bearing Reinforced Steel R _;\[‘_l_ll_l_l‘li .
19 | TA5826 | Shaft Guard Plastic Pluneer Buna-N Hard Viton Teflon
10 CF Reducer i | ) . . I
21| TA 5822 | Suoke Adjwstor CIZ3CRS, Size | PSIG | Bars | PSIG | Bars | PSIG | Bars | PSIG | Bars
e e e T T
24 | TC2070 | Coupling Cover Plastic A 2400 | (165) | 4000 [(275) | 3500 | (240) | 2400 | (165)
25 | TA 1836 | Coupling Steel % 1500 [(103) | 1800 |(124) | 3500 [ (240) | 1500 | (103)
26 {TA59 | Key Sire Y 1000 | (69) | 1025 | (71) | 3500 | (240) | 1000 | (69)
27 | TAS93T | Key Steel
18 | TA5950 | Tandem Shaft Steel
19 | TA 5953 | Drive Clip Steel
0 CF Motor ¥ HP 2500 SERIES
*For " or 1" Head Assembly, consult factory. G EAR R E D U C E R O I L L EVE LS
REDUCER OIL LEVELS Two Stage - Helical C-Mount
Single Stage C-Mount (inpur shaft horizontal)
15 6000 | (414) 2.4 (9) 3 () (input shaftfoutput shaft horizontal)
o 30 6000 (414} 4.9 (19) 5 (2) Breather Breather
60 6000 | (414) 9.8 &~ (37) 1.0 (4) S -
120 4000 | (275) 18.7 (71) 1.9 (7) il Level Plug
5 30 | (@) | 43| (16 | 4 @) O\
30 4000 | (275) 8.6 33) 9 (3) clnsous Continuous
. & 4000 :175) 173 :63) 7 0 e Ol Pl OflLevl I
120 2100 | (145) | 346 | (1BD | 35 | (13) ] Do
15 1350 | (1000 | 98 | _GD | 10 @ i
e
60 1700 | (117) 2 ] 5
120 950 (65) 78.5 (297) 1.8 (30) REDUCER OIL CHANGE
15 520 (56} 174 166) 17 &) * Continuous run units: Change every 2,000 hours
. 0 105 | an 348 (88) 35 ©) * Intermitrent units: Change every 2,500 running hours or six months
% % 1000 a0 | 67 | e 70 26) * Use Mobil cylinder 600 W/, or Texaco meriopia 460 for 32°F to 100°F, or Mobil SHC 634 for 0°F to 135°F
T =55 G 1395 1 28 | 139 539 or an equivalent major oil brand.




2500 Series

Page 3

2500 Simplex

mn

PARTS LIST

="1 B/P HO.  |ahg: | HAME MATERIAL
E] TH1483 1 |cover ASTM A48 C.L
2 |pse-p2s075-0200| 3 | THUMBSCR. CAD PL. C.STL.
3 TAS083 1 | GASKET,COVER NITRILE

4 TC2048 1 |HOUSING ASTM A48 C.l.
5 |po1-031125-3900| 2 |HHCS 5/16-18 ss

& |p2s-031000-3900| 2 |NUTHEX 5/18-18 CAD PL. C.5TL.
7 |ps3-031000-3000| 2 |CUT WASHER 5/18 CAD PL. C.STL.
8 TC2180 1 | BASE PLATE GALV. STL.

] TBO7SS 1 |1/4 S5 LP HEAD AsS'Y. | 316 ssT

10 TASGE4 1 | CROSS HEAD BEARING NYLON

11 TAS965 1 CROSS HEAD BEARING NYLON

12 TAS966 1 | ScREEN ss

13 TB1542 1 | CROSS HEAD AIS| 4140 HR STL
14 TASB23 1 | ECCENTRIC CAM c 1018 STL
18 TASB30 1 | ROLLER BEARING STEEL

16 |pzo-o2zs0s0-0200( 1 |ST.SCR. CARBON STEEL
17 TAB386 1 | ker CARBON STEEL
18 TABT13 2 | SLEEVE BEARING REINFORCED STL.
19 TABT 14 1 COUPLNG STEEL

20 _ 1 | REDUCER

21 TAS822 1 | STROKE ADJUSTOR €1213 C.R.S.
22 TASB24 1 LOCK NUT STROKE ADJ. 418 55

23 TASB25 1 | ADJUSTING SCREW 416 S5

24 TAS953 1 | DRVE cuP STEEL

25 —_— 1 | MOTOR- 1/2 HP

26 |P52-031000-3800| 2 | LOCK WASHER 5/16 CAD PL STL

27 TB1877 1 | DRVE SHAFT STEEL

28 TABTZ0 2 | DRVE SHAFT KEY STEEL

29 TB1700 1 | COUPLING GUARD PLASTIC

30 |PO1-037125-3500| 4 | HHCS 3/8-18

31 |P25-057000-3000| 4 | NUT HEX 3/8-18

32 |PS3-037000-3900( 4 | CUT WASHMER 3/8

33 |PS2-037000-3900| 4 | LOCK WASHER 3/8

34 TABT18 4 | sPAcER

30(30E2EIEL) 00

85
|




2500 Series

Page 4

2500 Duplex

®
7

WA

®

PARTS LIST

I HAME MATERIAL

1 TB1483 2 |covER ASTM A48 C.I.
2 8 [T CAD PL. C.5TL.
3 TASEES 2 | GASKET.COVER NITRILE

+ TC2048 2 |nousing ASTM A48 C..
5 |po1-o31128-3000| 4 |HHCS S/18-18 55

6 |p2s-031000-3000| 4 |NUTHEX 5/18-18 CAD PL. C.STL.
7 4 | CuT WasHER 5/18 CAD PL. C.STL.
] TC2183 1 [ BASE PLATE GALY. STL.

® TBO7SS 2 [1/4 83 LP HEAD ASSYY, | 318 SST

10 TASBE4 2 |CROSS HEAD BEARING WYLON

11 TASBES 2 |CROSS HEAD BEARING HYLON

12 TAS66 2 | scREEN 55

13 TR1S42 2 |cROSS HEAD AISI 4140 HR STL
14 TASB23 2 | ECCENTRIC CAM c 1018 ST

15 TASB3O 2 |ROLLER BEARING STEEL

16 |p2o-ozsoso-oz00| 2 |ST.SCR. CARBON STEEL
7 TaB3BE 2 |kev CARBON STEEL
8 TABT13 4 | SLEEVE BEARING REINFORCED STL.
19 TABT14 2 | courunc sTEEL

20 —_ 1 | REDUCER

21 Tasa22 2 | STROKE ADJUSTCR C1213 C.R.S.
22 TASE24 2 | LOCK HUT STROKE ADJ. 418 S5

23 TASEZS 2 | ADJUSTING SCREW 416 55

24 TAS953 2 | DRVE cuP STEEL

25 - 1 | MoToR- 1/2 WP

26 2300 4 | LOCK wasHER 5/18 CAD PL. STL.

ar THISTT 2 | DRVE SHAFT STEEL

m TAETZO 4 | DRVE SHAFT KEY STEEL

m BT 2 | COUPUNG GUARD PLASTIC

30 [POI-037T125-3000| 4 | HHCS 3/B-18

3 |P25-03T000-3000| 4 | NUT HEX 3/8-18

-l 4 | CUT WASHER 3/8

33 |P82-037000-3600| 4 | LOCK WASHER 3/3

34 TAETIE 4 | sPacem




2500 Series

—— 2500 Triplex

Page 5

L2
7

Lf

©

7.54

PARTS LIST B

TEM B/ m%_ HAME MATERIAL
1 TB1483 3 | cover ASTM A48 C..
2 |pes-oz8075-0200| 9 | THUMBSCR. CAD PL. C.STL.
3 TAS9E3 3 | caskeT.covEr NITRILE

4 TC2048 3 | HousiNG ASTM A48 C.l.
5 |po1-031128-3000| 8 | HHES S5/16-18 s5

& |p25-031000-3300| & | NUT.HEX 5/18-18 CAD PL. C.STL.
7 |Ps3-031000-3600| € | CUT WASHER 5/18 CAD PL. C.STL.
L] TC2184 1 | mase PLatE GALV. STL.

TBO7SS 3 | 1/4 S5 LP HEAD ASS™. | 318 SST

10 TAS984 3 | CROSS HEAD BEARING NYLON

11 TASDES 3 | CROSS HEAD BEARING NYLON

12 TAS9ES 3 | screen ss

13 TB1542 3 | cross HEAD AIS| 4140 HR STL
14 TAZB23 3 | EccEntRiC caM C 1018 STL.
18 TAS830 3 | ROLLER BEARING STEEL.

16 |pao-028080-0200| 3 | ST.SCR. CARBON STEEL
17 TAS38E 3 | xev CARBON STEEL
18 TABT13 6 | SLEEVE BEARING REINFORCED STL.
19 TABT14 2 COUPLING STEEL

0 —_— 1 | REDUCER

21 TAS822 3 | STROKE ADJUSTOR €1213 C.R.S.
22 TASB24 3 | Lock NUT STROKE ADV. | 418 SS

23 TASS2S 3 | ADIUSTING SCREW 416 55

4 TASS53 3 | pRVE cuP STEEL

28 —_— 1 | MOTOR=- 1/2 WP

26 TAIB3S 1 | COUPUNG STEEL

27 |P52-031000-3500| 6 | LOCK WASHER 5/18 CAD PL STL.

28 81677 2 | DRNE SHAFT STEEL

29 TABTZ0 4 | DRNE SHAFT KEY STERL

30 TB1700 2 | COUPLING GUARD PLASTIC

n TA4251 1 | seacer NILON

32 |POT-037125-3000| 4 | HHCS 3/8-18

33 |P25-037000-3000| 4 | NUT HEDX 3/8-18

34 |P53-037000-3000| 4 | CUT WASHER 3/8

35 |P52-037000-3000| 4 | LOCK WASHER 3/8

38 TABT18 SPACER

1l TABT48 1 | TANDEM SHAFT 174 PH SST

] TASOIT 2 | TANDEM SHAFT KEY STEEL

3 T€2070 1 | COUPLING GUARD PLASTIC

./

3
COUPLING




2500 Series

2500 Quadruplex

Page 6

WA

®

PARTS LIST
TE1483 4 |COVER ASTM A48 C.I.
Pas 12 |THUMBSCR. CAD PL. C.STL.
TASSE3 4 | GASKET,COVER NITRILE
TC2048 4 |HousiNg ASTM A48 C.h.
POI-031125-3000| 8 |HWCS 5/16-18 ss
P25 3 B |NUTHEX 5/18-18 CAD PL. C.STL.
PSI-031000-3600| 8 | CUT WASHER 5/18 CAD PL. C.5TL.
TC2185 1 | BASE PLATE GALV. STL.
TEOTES 4 |1/4 35 LP HEAD ASS". | 318 S5T
10 TASSB4 4 | CROSS HEAD BEARING NYLON
11 TAS9ES 4 | CROSS HEAD BEARING HYLON
12 TASBEE 4 | screen S5
13 TB1542 4 | CROSS HEAD AIS| 4140 HR STL
14 TASE23 4 | ECCENTRIC CAM € 1018 STL.
15 TASS30 4 | ROLLER BEARING STEEL
16 505 4 |sT.sCR. CARBON STEEL
17 TAB388 4 | kEY CARBON STEEL
18 TABTI3 8 | SLEEVE BEARING REINFORCED STL.
19 TABT14 2 | COUPLING STEEL
20 —_ 1 | REDUCER
21 TAs822 4 | STROKE ADJUSTOR C1213 CRS.
22 TASBZ4 4 | LOCK NUT STROKE ADJ. | 416 55
23 TASE23 4 | ADJUSTING SCREW 418 55
4 TASBS3 4+ | oRvE cur STEEL
5 —_ 1 | MOTOR= 1/2 HP
2 TAIB3S 2 COUPLING STEEL
27 |P52-031000-3900| 8 | LOCK WASHER 5/16 CAD PL STL
L] TB16T7 2 | DANE SHAFT STEEL
29 TAST20 4 | DRIVE SHAFT KEY STEEL
0 TE1700 2 | COUPLING GUARD PLASTIC
k1] TA4ZS1 1 SPACER WYLOM
32 |PO1-037125-3900] 4 | HHCS 3/8-16
33 |P25-037000-3000( 4 NUT HEX 3/8-18
34 |P53-037000-3000| 4 | CUT WASHER 3/8
35 |PE2-037000-3600( 4 LOCK WASHER 3/8
38 TABT16 4 | seacer
37 TABT4S. 2 | TANDEM SHAFT 17-4 PH SST
38 TASGIT 4 | TANDEM SHAFT KEY STEEL
» TC2070 2 COUPLING GUARD PLASTIC

@<

COUPLING

12,00




Page 7

2500 Series

INSTALLATION AND
START-UP INSTRUCTIONS

INSTALLATION
PUMP LOCATION-AN IMPORTANT FACTOR
Plan ahead for proper pump mounting-position it to provide for efficient routing of suction and discharge lines,
as well as electric service
Avoid long suction lines
Provide for a flooded suction line whenever possible
Pump fluid lines and connections operate best when there is a minimum restriction to the medium flow
Install the proper electrical starters and disconnect switches
It is recommended that a solid mounting support be provided—take advantage of the factory installed
holes in the base plate for securing the pump

FLUID END

U

Ud Uiy

= All fluid connections, both suction and discharge, should be seal tight. Fluid end connections are 1/2” NPT
= The suction connection is at the bottom of the fluid end, and the discharge connection is at the top.
= A conduit connection is provided at the motor for electrical connections.
= Assure the proper electrical service has been provided
= Assure all connections are tight, in their proper location, properly grounded, and fused
= Check the oil level of the gear reducer
= If the oil level is below the output shaft oil plug, refill to the plug Mobil Cylinder Oil 600V or
Texaco Metropia 460
= For low temperature applications, use Mobil SHC 634

START UP

Open the priming valve on the fluid end assembly

Start the pump motor

Allow the pump to run until a clear stream of media comes out of the priming valve

Close the priming valve

Check the packing for proper sealing. If it leaks, stop the pump and make the necessary adjustments.
Adjust the stroke adjustment knob to obtain the desired flow rate.

PREVENTIVE MAINTENANCE

Check periodically {(minimum once a month) and apply a small amount of grease to the cam bearing and to the
crosshead areas that cycle through the linear bearings.

Check the packing regularly. If leakage is observed, stop the pump. Make a small adjustment by turning the
gland nut. Restart the pump. (Do not overtighten the packing as this will reduce the packing life and possibly
damage the plunger.

Udududu

U

it is always important to assure the packing material is compatible with the media being
pumped—check for swollen or deteriorated seals.





